Parts & Service
Manual

33-08B304 108-3 3-Speed
33-08B401 108-4 4-Speed
33-11B503 111-5 5-Speed
33-11B601 111-6 6-Speed

N
2

'

ee ome !
'

=

PRINTED IN U.S.A. 0986 Part Number 810474R1

G T




INTRODUCTION PAGE

1. How to use this parts manual

1.1 The 100-Series parts manual is divided into major sections
arranged in the sequence as outlined on the following
page. Major sections are subdivided into smaller
groups of parts, each with its own illustration and
illustration reference numbers. '

1.2 Illustrated items are numerically keyed to the parts listing
on the facing page. Illustrations are repeated when the
parts list is too long for one page. Figure numbers are
located at the bottom of each illustration and also at the
beginning of each description column. Item numbers are
numerically keyed to their respective illustrations.

1.3 A numerical index is located at the end of the manual.
1.4 When an (X) appears in the quantity (Qty) column use only if
applicable, or as required to meet tolerances.
2. To locate parts
2.1 When function, use or location is known:
Refer to the List of Illustrations to locate the proper
illustration.
2.2 When part number is Kknown:
Refer to the Numerical Index.
3. Service Information
3.1 Special notes recorded on illustrations:
Refer to Section 18 photographs, owner & repair manuals

and service bulletins for detailed information.

3.2 Standard torque values for fasteners:
Refer to Section 18 - Torque Specifications.

3.3 Paint:
Refer to Section 18 - Paint

,

Part Number 81047HUR1



LIST OF ILLUSTRATIONS 1

TITLE FIGURE NUMBER PAGE
Section 1

0 = 1= 2SN 1-1 2
Section 3

Mechanical Transmission - 3,4,5 & 6 Speed......... 3-1 y
Section 5

Front Axle and Steering......cceeveeetierenoccnsssonns 5-1 6
Section 6

Clutch, Brake Linkage......i ittt iiineneennns 6-1 8
Section 8 .

Sheel MeELal.ew. e eeeeeeonoeeoseenooeasesansnoeancess 8-1 10
Section 9

Engines. ...ttt ierteeereneonnoscassassoannnns 9-1 12
Section 10

Fuel SystemM..ie.eeeeeeeeneeersosscsnsesssasonssens 10-1 14
Section 11

Electrical System - Electric Start.......ccieeven 11-1 16-18
Section 13

Wheels and TiresS. ..o eeeieieesttonssonesasanocnnss 13-1 20
Section 14

Drive Belt and Pulleys......ciitiiiiiinnennnnnns 14-1 22

PTO Clutch,Pulleys, and Controls......... Gt s caes 14-2 24
Section 15

Seat and SUSPENSION. . vttt st teresssotesnnnnaessns 15-1 26

Dezals and MiscellaneoUsS. .. ..eeeeeeeeonosesnnsanas 15-2 28
Section 16 .

Mower Deck and Front Mount.......iiiiiivrvinnns 16-1 30

Spindle, Pulleys, and Mower Drive Belt........... 16-2 32
Section 17

Wiring Diagram - Electric Start........... .00 17-1 34
Section 18

Service InformationN.....eeeeerieseeansncsoncnnenes None 36




1l

2

SECTION 1 - FRAME

LUBRICANT

#2 MULTI-PURPOSE LITHIUM GREASE

SERVICE INTERVAL 25 HRS.

Figure 1-1

Frame

0108




SECTION 1 - FRAME 3
PART
ITEM NUMBER DESCRIPTION 100-Series
Figure 1-1
FRAME

1 112502 Rear Frame ASS'Y..i::eeeeoeoeeoscessosnnosasassocns 1
2 111085 Front Frame Ass'y 108-3 Only..cceeceecosocncocons 1
111303 Front Frame Ass'y 108-4, 111-5, 111-6............ 1
3 110311 Flange Bearing....ccoeveiieerneriocccnoscanonsoas 2
y 110426 Special Washer.....oieeieieeereenascensosennconnns X
5 932037 Cotter Pin 3/16 x 1 3/U. ..ttt eennnnns 1
6 110406 Mower Hanger Bracket........eeetieeeececeenecnnas 1
7 908033 Bolt 3/8-16 x 7/8..ccveieeenns eeeesessesreeneeas 2
8 915663 Elastic Nut 3/8-16...cccttercersncscsccsaosannsns 2
9 110913 ROd ASSEmMbly.eciceeesesocesosonaessnssnconsonssnsos 1
10 109229 Compression Spring....c.ceeceeeceerncscsrssscnsaces 1
1 920009 Washer 3/8 SAE....iiiiiteresnerssscesocensscncnsns 2
12 933505 Hairpin Cotter...uieeereeeeencosesenacocsaneonsnnns 1
13 932008 Cotter Pin 3/32 x 3/U..ieeitieeeocecsossnnansnnenns 1
14 111088 Rear Rod RH....iiviireienrensonncsnoascsnnssnnnss 1
15 111087 Rear Rod LH....itiiiereeeocoossnescncoscnnnancnnns 1
16 911439 Bolt 5/16-18 X 1 1/2..cccetecsnsssnsssncsnsesesss U
17 915662 E.S. Nut 5/16=18. ..ttt eesnescccensnsonsonacones y
20 MW 1455 Grease Fitting..ceeeeeeceensencscecacsossaannnsns 2
21 111300 Sandpaper Footrest Mat RH 108-4 Only............. 1
111299 Sandpaper Footrest Mat LH 108-4 Only............. 1
22 111324 Rubber Footrest Mat RH 111-5, 111-6 Only......... 1
111325 Rubber Footrest Mat LH 111-5, 111-6 Only......... 1



W

et W
P P L LT
G

o
5

Y

SECTION 3 - MECHANICAL TRANSMISSION

Figure 3-1

LUBRICANT

N3 UNIREX Special grease
between brgs. on input shaft,
between brgs. on output shaft

& cavity created by casting & countershaft

-

%/ Wheel Horse -

NO PERIODIC SERVICE REQ'D

3 & 4-SPEED - Bentonite Grease (240z.)

5§ & 6-SPEED - Bentonite Grease (300z.)

0328

Mechanical Transmission




SECTION 3 - MECHANICAL TRANSMISSION 5

PART ) ]
ITEM  NUMBER DESCRIPTION 100-Series
Figure 3-1
MECHANICAL TRANSMISSION

1 110835*% Peerless Transmission (900-012A) 108-3 Only...... 1
112137* Peerless Transmission (900-028) 108-4 Only....... 1
112136* Peerless Transmission (920-008) 111-5 Only....... 1
112102*% Peerless Transmission (920-007) 111-6 Only....... 1
2 110326 Rear Axle Bracket...icivervsonnieneneeenanenoonnnes 2
3 913183 Hex Bolt 3/8-16 x 7/8 Grd 5.cceereenecsnnceosenne y
4 915663 Elastic Nut 3/8-16.. "% .ccctettneennocsssssonenonsas y
5 908025 Hex BOlt 5/16=18 X 2 1/2¢eeeeceecesssssasannennns 3
6 915662 Elastic Nut 5/16=18. ..ttt enncsecrssnesenanns 4
T 908026 Hex Bolt 5/16-18 X 2 3/ . ittt vireconsonccnnoens 1
8 110848 Brake Stop ROd..veviieerereneeeennecnensonansnnns 1
9 920008 Washer 5/16 SAE. ...t itietonosossonssocnsssenssnns 5
10 110836 Torque Strap 108-3,108-4 Only.....ccvveviunnnnns 1
112138 Torque Strap 111-5,111-6 Only......ccvvveeennnn 1
i 11 926720 Swage Form Hex Bolt 5/16-18 x 3/4...........00u 2
12 908017 Hex Bolt 5/15=18 X 3/U. ..ttt iinersncssscosaannsss 2
r 13 915662 Elastic Nut 5/16=18.. i iccteeecccsssccncnnsas fee e e 2
14 110330 Lower Shift Lever...cceeersseecsesccoasonnasoccsns 1
15 908153 ‘Eslok Bolt 1/H=28 X T/8.ceu ettt snencnnoanns 1
16 920081 Lockwasher 1/8. ... ..ttt oscscsanssenscscscsnnsss 1
- 17 104869 Special Washer......oeeeeieeeeeeeeoansnaransansossns 1
18 111109 Shift Lever ASSY..iceeeeeesssasossnssasnsssssancsnns 1
19 111106 Shift SUPPOrt ..t tieeeeeessosnseossasonsonsnnns 1
20 908017 Bolt 5/16-18 x 3/U....iiiieiiiiiiineiieninnnnenns y
21 915662 Elastic NUt 5/16=18. ..ttt rererstsnssnsosnsasnnen y
22 5701 O 1 ¢ - S R 1
23 102587  GripPeceseseerernnnneeeeannoaaneeaonnoateeanaerens 1
24 920259 Washer 3/8 SAE. ...ttt etssnsnosssesscnoanonnns X
25 110849 Lower Shift Rod 108-<3 Only.vieereeesnonsesansaces 1
112189 Lower Shift Rod 108-4 ONnly..eceeeeccecaccssocncas 1
112128 Lower Shift Rod 111-5, 111=6 ONly.c.verururonrnn. 1
| 26 920008 Washer 5/16 SAE. ...t et estcsesssosssosscsscsoccees 2
' 27 932008 Cotter Pin 3/32 x 3/U...iieiiiiireniianneseseannns 2
28 111357 ngn Clip (1/4 Bolt SizZe)eeeeeereorerseseosoncossos 1
29 313160 Hex Head Bolt 5/16-18 x 3/4 Grd 5.ccccveeverennnn 2
30 111392 nJn Cilp (5/16 Bolt Size).uv.vveererenneceanonsnnn 1
l 31 519337  CliPececececereoeaoanannnns e 1

*Order Replacement Parts or Complete Assembly
Through Manufacturer's Distribution System,
Using Model/Spec. Number Shown.

Wheel Horse Part Number Is Listed For.Cross-
Reference Purposes Only; Item Is not Available
Through Wheel Horse.




6

SECTION 5 - FRONT AXLE AND STEERING

Figure 5-1 Front Axle and Steering




SECTION 5 - FRONT AXLE AND STEERING 7

. PART © 100-Seri
ITEM  NUMBER DESCRIPTION -oeries
Figure 5-1
FRONT AXLE AND STEERING

1 112104 Spindle Assy RH. .. iiiiiiiiiiiiiiinneneennnnnnsnns 1
2 112103 Spindle Assy LH. .. iiiiiniiieinieennenneeenenennns 1
3 111102 BUSHINE .t e e e neenneneennenneenneennneeneenenenans y
4L 932018 Cotter Pin 1/8 x 1 1/U. . ittt nnnnnns 2
5 920015 Washer 3/8 SAE...iiittiitneeeneeeoneenooenncnnnnsas 2
6 1278 Shim Washer .050...cutiitnnieerneneenonennncenans X
7 112106 Steering Shaft ASSY ...ttt neenneeennnsennns 1
8 110320 Upper Steering Support 108-3, 108-4 Only......... 1
110923 Upper Steering Support 111-5 Only........... e e 1
110924 Upper Steering Support 111-6 Only.......cccvvun... 1
9 926720 Swage Form Bolt 5/26-18 x 3/U....iuiiiinnrnnennn. 2
10 112129 Tie Rod LH. . it iiniiiineeeeneeenoeesononenoneenns 1
1 112130 Tie Rod RH.. i vt iiii ittt ittt iiieenennnneenns 1
12 920237 Special Washer....ovoiiiiieeteeereneeeennonsennnns 4
13 932008 Cotter Pin 3/32 X 3/H. . it itenneeeneennnonennns y
14 110324 Bushing....oviiiiiiii ittt iiiietenenennencensenes 2
15 932018 Cotter Pin 1/78 X 1 1/U. ittt teteneeeeeeennennns 1
16 109262 Washer ...ttt iiieieneoeenneeneocsssennnas 1

17 110889 Steering Wheel......i it iiiiiinennneenneneennonens 1
18 908006 Bolt 1/74-20 x 1 1/4. . ittt inteneeneeennnnnnns 2
19 915661 EcS NUt 1/8-20. .0 iititiiiiinenencneesencsenneenas 2
20 920215 Special Washer...o. i iieeinneeieeeneenoneenseenns X
21 110892 Steering Wheel Grips 111-5,111-6 Only....0c0vu... 2
22 112302 - Button Plug 108-3,108-4 Only..eeeereenrenneoannas 2
23 112108  BUSNING.ttvttinnniunieeeeerrenonuueeerennnnnnnnnn. 4



8 SECTION 6 - CLUTCH, BRAKE LINKAGE

BRAKE ADJUSTMENT -~ SECTION 18 ]5/ ’ \‘ l

0648




SECTION 5 - FRONT AXLE AND STEERING 7

. PART  100-Seri
ITEM  NUMBER DESCRIPTION “oeriles
Figure 5-1
FRONT AXLE AND STEERING

1 112104 Spindle Assy RH.. .ottt iiiiiin i tnennnennnnns 1
2 112103 Spindle Assy LH. .o iiiiiiiiinitienineeneneeennns 1
3 111102 BUShing...vieiiiiiiiinitenteeenenoeneoonnonnanes y
y 932018 Cotter Pin 1/8 x 1 1/h .. ittt eenenennnassns 2
5 920015 Washer 3/4 SAE. ... ittt itieeenonennonennens 2
6 1278 Shim Washer .050. ...ttt eenneeennnnnrencenens X
7 112106 Steering Shaft ASSy...iiiitiiiereeniieeeeenrnneenns 1
8 110320 Upper Steering Support 108-3, 108-4 Only......... 1
110923 Upper Steering Support 111-50nly........cvvuu... 1
110924 Upper Steering Support 111-6 Only......vvvveenn.. 1
9 926720 Swage Form Bolt 5/26-18 x 3/4...c.ivuviinninn. 2
10 112129 Tie Rod LH. ittt iii i it iiiiiiiierneineneeesnnnennns 1
1 112130 Tie Rod RH. ittt ittt ittt ittt ittt tiiesennnnnnns 1
12 920237 Special Washer . ..o e e oot eeeeeenosoenoneoeeeennss 4
13 932008 Cotter Pin 3/32 x 3/H. ..ttt nneeennnnenennnes Yy
14 110324 Bushing.....coi ittt iinieeeinenenneenennnnas 2
15 932018 Cotter Pin 1/8 x 1 1/H ..ttt neennnennns 1
16 109262 Washer ...ttt inenitieeeneoeeeenoennseeeenenns 1

17 110889 Steering Wheel. ...t iiiiniieneneeeeeneonennenens 1
18 908006 Bolt 1/7U-20 x 1 1/H. ..ttt eennennnnnnnen 2
19 915661 EeS NUL 1/8-20 . ittt intnneeaseeeenoesnesenenenes 2
20 920215 Special Washer......iiiiiiinieeerieneennnoenennnns X
21 110892 Steering Wheel Grips 111-5,111-6 Only.....evvuun. 2
22 112302 Button Plug 108-3,108<4 Only..eereeennseneeonnnne 2
23 112108 BUShing. ..o ittt iiiiiiiniiineteeeeenonnoennnnnns y



SECTION 6 - CLUTCH, BRAKE LINKAGE 9

PART ‘ )
ITEM  NUMBER DESCRIPTION 100-Series
Figure 6-1
CLUTCH, BRAKE LINKAGE '
1 110340 Clutch/Brake Pedal Rod............ et it 1
2 108861 Pedal Support Bracket........iviviiiiirnnrnnnnnn 1
3 908032 Bolt 3/78=16 % 3/4. . .ttt iieineeeenoenencnssonanns 2
y 915663 Eslok Nut 3/8-16..... [ Meeteeseerseseeaanes 2
5 108854 Clutch/Brake Pedal Pad.....ccevvvivennenns et 1
6 106649 Grip Ring.veeeeeeeeevenenronenn e e e e i eesaaen 1
7 111715 Clutch ROd ASSY.eotressesoesnoescsnnossnnoscnnnas 1
9 920009 Washer 3/8 SAE. ...ttt eeennsinseosscnsasansnenns 2
10 932008 Cotter Pin 3/32 x 3/“ ............ e e re e na e e 2
1 103628 Extension Spring....c..cceiiiiitiieiinnenrennanenns 1
12 110911 Brake ROd.eeeeeseceenoenssosasessscnsssonsnsnanses 1
13 109832 Brake SpPringescecsceeeseeeeesessasossnsncasonnsns 1
14 932008 Cotter Pin 3/32 x 3/8. ..t iitneeeeeeeeneenoennnns 1
15 920009 Washer 3/8 SAE. ... venen e s eosesesoss st saneene 2
16 915663 ESlok Nut 3/8=16...titiiiinreecncanssnenanssennnas 1
17 110363 Clutch Traction Lever.................. et 1
18 111108 T o7 Y- o 1
19 - - 2844y Special Washer....oeeeiieereerienneconnonsosnnnnns 1
20 908035 Bolt 3/78-16 x 1 1/4. .ttt innnennnnoocnasonnse 1
21 915663 Eslok Nut 3/8-16..c.ceeitcreencnrocnssssocnsnncncs 1
22 111159 Extension Spring...cceeeeeeereceesscnareressscnns 1
23 111070 Round Knob .t.ecvereeecessessonsssossrsssssscanosaes 1
24 104847 SPring.eccessececcescaceses e e s e s ena e ca e anana 1
25 107675 Nylon Washer..... oo e ettt e e e e e e et e e 1



.U

'.,,.%9 :

10 SECTION 8 - SHEET METAL

BATTERY
GROUND 2

0877

Figure 8-1 Sheet Metal



SECTION 8 - SHEET METAL 11

PART _ .
ITEM  NUMBER DESCRIPTION 100-Series
Figure 8-1
SHEET METAL

1 110323 Steering Shroud Cover.......ccevvieneccnnnenn. 1

2 110430 Hex Washer Head Self Tapping Screw.......cce00... 10
3 111306 Seat SUPPOrt.e.ceeeereereereesasisesennssoncsnnans 1
Yy 913183 Bolt 3/8-16 x T/8 GRD 5..ccvieiiiececetnransnsnnns 3
5 915663 E.S.NUt 3/8=16.ccutieeecesseosssassosensassnsonssns y
6 908017 Bolt 5/16=18 X 3/b. ..ttt itnnnosencsssnsccnonnas 1
7 920008 Washer 5716 SAE. ...t eeeeeenoeoscsssnsonnssnsoess 2
8 915662 E.S.NUt 5/16=18. .. cceeecosnsssscscsssossnsocssosans 2
9 110353 Fuel Tank Support Angle LH....... ... v 1

10 110354 Fuel Tank Support Angle RH........ o 1.
11 908015 Bolt 5/16=18 X 1/2.¢.c ¢ et et e esesseossesssossonsssscs 4
12 915112 Eslok NUut 5/16=18.... it eenonsonssssoscssosnonns y
13 106331 CUP.eteseonssonsnsessonnososossssssonosasnssnansos 2
14 106449 PAl e e oo eeoeoeenesasseesesessssssssssesscscnssasas 2
15 104841 SPIrINE e eessoeeesonnseenansosesscssstensssoosnsss 2
16 932008 Cotter Pin 3/32 x 3/ ..ttt eenncnncennconnans 2
17 110470 Shift PlatEeeeeeeeeeceossoenssosnsossosascssasnsnnas 1
18 908017 Bolt 5/16-18 x 3/H. ..ttt ittt einsernessossnonns 2
19 920008 Washer 5716 SAE. ... vt tieeeeesessssessonsnssonnns 2
20 915662 E.S. Nut 5/16-18. ¢ .. ctetvisrsscoossonossncnsrssnssas 2
25 111071 BUMPEr . v ot e it ieteeeteoratessecnsossacsosoassonos 2
26 908019 Ground Wire Bolt 5/16=18 X 1.t iveeeeecooncaanns 1
27 915113 Eslok Nut 3/8-16.... ittt esneensncsssnssnancecscs 1
28 8830  "JM Clip (3/8 BOLt SiZe)euuuerernnnreonnnnennnnns 1

29 920155 Internal Tooth Lockwasher 5/16....cccicieeeiincecns 1



12

SECTION 9 - ENGINES

1—D

g

‘///18

Spark Plug CJ-8
16 ft. Ibs. Torque
Gap 0.030

LUBRICANT

See O/M for oll viscosity and type
108 - 1 1/8 QTS.
111 - 1 1/2 QTS.

Service Interval 25 Hrs.

Figure 9-1 Engines

0979




SECTION 9 - ENGINES 13

PART .
ITEM  NUMBER DESCRIPTION 100-Series
Figure 9-1
ENGINES
1 110875% Engine - 8 HP B&S Model 190707 Type 2176-01
108=3 ON1Yevevernenenennonenennnnnnennns 1
110877* Engine - 8 HP B&S Model 191707 Type 2154-01
1O08B-4 Only.evieivoneaosasnssosnsanssonsesas 1
112120% Engine - 11 HP B&S Model 252707 Type 0682-02
1171=5 ONly.iieereeeosoaaonsnossosoonsoscscs 1
110895% Engine - 11 HP B&S Model 253606 Type 0170-01
1116 ONly .. eeeeeeronennssessssascncnscss 1
2 112676 Drain Pipe 108-4,111-5,111-6 Only.....ccvvenuenne 1
3 5224 Pipe Cap 111-5 Only...icitirireenennorennncnsnanas 1
5 908021 Bolt 5/16=18 x 1 1/2..i it enerosnsnossssnaccss ees 2
6 908023 Bolt 5/16=18 X 2.viviiurnesesennns ceearecsenaenss 1
7 920008 Washer 5/16 SAE. ...ttt ittt osensnnssosanssnsons y
8 915662 E.S.NUt 5/16=18. .ttt itieecnsssssssassnsananonsas 3
9 915112 Eslok Nut 5/16-18.. .ttt ennnnannss e e e e 1
10 110360 Engine Head Bracket 8 H.P. Models................ 1
112910 Engine Head Bracket 11 H.P. Models..........cv... 1
11 915112 NUt 5/16=18. ..ttt titiietntosesescncnessnsnsanenans 2
12 920082 LockWasher. ..ot ieiteeorsonssosesscsansasonsas 2
13 908033 BOlt 3/8-16 X T/8.uuiieeueieocossosonsansasanannss 1
14 915663 E.S.NUt 3/8=16...i it ereneseesonssnssosasnssssnans 1
15 920009 Washer 3/78 SAE. ... ..ttt einsnessssscsnsseccsssnons 2
16 110439 Spring Plate 11 H.P. Models........... e ee e se e 1
17 908003 Hex HD Screw 1/4-20 x 3/U4..ceiiiiiineeieecennncns 2
18 920081 Lockwasher 1/H. ... ..ttt teetsesnrsaonssncnseans 2

19 110774 Black Muffler w/ Deflector & Screws 111-5 Only... 1
110771 Chrome Muffler w/ Deflector & Screws 111-6 Only.. 1

20 110775 Black Deflector 45° 111-5 Only.....ccvnn... e 1
110772  Chrome Deflector 45° 111-6 Only.....ccveveennnn.. 1
21 913406 Screw 8-32 x 3/8 111-5 Only.eieeeieonnsnassnonsas 2
110773 Screw 8-32 x 3/8 1116 ONly.cieeerenrencennnesnns y
22 ¥ Louvered Deflector.c.ieeeereeessacscssasasasnsoscs 1
24 B S O EWeveeeoesooeesoeenanssasnncaasososensssassonsss y

*Engines and Engine Parts are available through .
Engine Manufacturer's Distribution System, using
Model and Spec. Numbers Shown Above.

WHEEL HORSE Part Numbers are Listed for Cross
Reference Purposes Only; Engines and Engine
Parts Are Not Available through the WHEEL
HORSE Distribution System.




14 SECTION 10 - FUEL SYSTEM

1041

Figure 10-1 Fuel System



SECTION 10 - FUEL SYSTEM 15

PART '
ITEM  NUMBER DESCRIPTION 100-Series
Figure 10-1
FUEL SYSTEM

1 110423 Fuel Tank ASSYiceeeeeeereoneeeoonneecesoneeeoneans 1
2 104048 Fuel Tank Fitting w/ Screen.......c.ieiiivinennnnn 1
3 104047 BUShing. i ittt ittt ettt ite s e sseasncnnnoeens 1
y 110352 Fuel Tank Cap..... St e s eec e ts st e ettt et eee e 1
5 110925 Fuel Tank Retainer RH..........cciiiininnnnnon.. 1
6 110926 Fuel Tank Retainer LH....uotieeinninieneneeenneenns 1
7 110927 3 0 o 1 ¢~ 2
8 8714 Fuel Hose 8.50".(21.6CMm) . ceenneeeenecsonoceneenns 1

112570 Fuel Hose Bulk 50' (15.24m) ... i vt ittt eenennnnnn. X
9 108898 Hose Clamp..cveeeeecenns Gttt e e e s e s e et 2
10 100571 Cable Ti@uiiieeeieeeeeesoeeeeeenosooneneseeennnsess 1
11 110878 Choke/Throttle Control. ..ot eeeeneeenneeenns 1
12 107045 Choke/Throttle Knob...oee e oo teeeeeenooenonaneens ]
13 910792 Pan Head Scerew....iieeeeieeeeeeteeenoeenoneenneens 2
14 915740 E.S. Nut #10-24.. ... @t ettt 2
15 110618 Double Clampee oot seeeeeeeeeeeeeenenoesonncennees 1



16 SECTION 11 - ELECTRICAL SYSTEM

ROUTING PHOTOS - SECTION 18 /22 : .
4 !' 4 to engine charging circuit

BATTERY TRAY WELD WASHER \
TO SEAT SUPPORT SIDE

to starter

:5\ J
| / / \

to magneto




SECTION 11 - ELECTRICAL SYSTEM 17

PART .
ITEM NUMBER DESCRIPTION 100-Series
Figure 11-1
ELECTRICAL SYSTEM - ELECTRIC START

1 111363 Wiring Harness......c.coeeeeeeeiinnnneeeeennn 1
2 110379 BAbLerY.eeeeestosssoesonnonscassssnsssnssoannsssss 1
3 110427 Battery Acid Adapter.......ccveiviieiacarencnnnns 1
y 111185 Battery Metric Nut & Bolt Assy.....ccovevevennnn X
6 110424 Battery Drain Hose....coieiiiiiniiiiinnnniannens 1
T 111335 Battery Saddle Tray AssS'y....ceeretoreecnanrennne 1
8 111339 Battery Tray Bracket......cooeeiieriernneennns 1
9 111340 Battery Hold-Down Strap....ccceeeeviececnnccnees 1
10 915112 Eslok Nut 5/16=18.. ¢ ctiersesnctocsoscnssooccnass 2
11 111341 Battery Ground Cable & Battery to Solenoid Cable. 2
12 111075 Solenoid To Engine Starter Cable........c..cocntn 1
13 111215 Ignition Switch ASsS'y...ceeviiiniinneneeenns 1
14 920160 Internal Lockwasher 5/8. ...ttt inosenssseess 1
15 101884 NUL 5/8=32. 0 ceveeeeecasssonscnensososassssnsasons 1
16 111220 Ignition Key (Set Of 2)....cviniinienencennnnnes 1
111214 Ignition Key Padded (Set of 2) 111-6 Only........ 1
17 110501 Dirt Shield.e.eeeeeeeeeesssnsssoccancssssssasosnscs 1
18 110971 PTO Interlock Switch w/ item 17......¢0000ccesen. 1
20 111365 Transmission Interlock Switch.......cceviieveenn. 1
21 109329 Seat Interlock Switch..... ..ot 2
22 111045 Cable BOOLoeeeeeeeeeeosnsssonsososssssnssensoncssas 1
23 110167  SOLEN0iGesuveveesnnnonnneannsssoseeosnnnaaenansss 1
24 960151 Whizlok Bolt 1/8-20 X 1/2.. ittt eroressosnncanns 2
.25 915111 Eslok Nut 1/8-20.% ..t eeosooneesssssscscronsssas 2
26 100571 CaAble Ti@eeeeeseeoensenonaonsssssosansassonssnsns y
28 109355 15 Amp Fuse........... et eseseeccescessennesesoae 1
29 109117 Fuse Holder....ecoeveeneeooens e s esesereeeesnasaes 1
30 105302 Terminal Housing (Part of 1)......cveeirnrenens 1
31 102651 Wire Terminal (Part of 1)...iiieeiiiiiterenenncncnn 1
32 105306 Wire Terminal (Part of 1) ..o vnaanassonoanse 1
- -33 518077 Wire Terminal (Part of 1)....ciniieriainnnennnn 6
34 8765 Wire Terminal (Part of 1)..c.ieeriieiieinnnoencnnes 3
35 518074 Socket Contact (Part of 1)...eiieeeinnseornonnns 1
- 36 107831 Body (Part of 1).ceeeeecercncnrnecncnnnnns e e 1
37 109378 Wire Terminal (Part of 1)..ceeier et encnsncocnns 2
38 108995 Wire Terminal (Part of 1)s..eeiiiiiinnniiecennens 2
39 518007 Wire Terminal (Part of ‘1) ...ttt cnconnns 1
~ 40 518246 Wire Terminal (Part of 1)....ieteriiiinercnnennns 1
41 915234 Hex Jam Nut 1/78-20... .0t et eeeetannncasonsoanss 2
y2 920081 Lockwasher 1/8....ccetiieresenesccccanssscnsnnscnns 2
43 920122 External Tooth Lockwasher 1/4.........c00000 cee. 2



18 SECTION 11 - ELECTRICAL SYSTEM

ROUTING PHOTOS - SECTION 18 /22
4 % 4
\ /

BATTERY TRAY WELD WASHER
TO SEAT SUPPORT SIDE

"
\
% ®

(1
\ .
H\\\\

&)

TO SEAT SUPPORT \

to engine charging clrcult

to starter

&35\ ‘J
N\

to magneto

Figure 11-1 Electrical System - Electric Start



SECTION 11 - ELECTRICAL SYSTEM 19

PART : .
ITEM NUMBER DESCRIPTION 100-Series
Figure 11-1
ELECTRICAL SYSTEM - ELECTRIC START (CONTINUED)
yy 109650 Clamp 111-5,111-6 Only...ctvevneeeerereacnnnnnnns 1
45 110741 Voltmeter w/ Clamp 111-5,111-6 Only...c.ccvevennen 1
46 5924 E.S. Nut #10-32 111-5.111-6 Only.vei v erneencnnss 2
y7 110853 Hourmeter w/ Bracket 111-6 Only...ccccveeveaoocens 1
48 108768 Steel Clamp 111=6 OnNly.uevereernonenosesnocasnnns 1
49 915538 Hex Nut #10-24 111-6 Only ........................ 1
50 920120 LocKWasher .. .ot eterertasasessosesassanasosessosnss 1
51 105490 ClamMpPeeeseeseessessoonsasssnssssonssssssascsasonss 1
52 938018 BUShIng SNap..eseeitereeeeenstonssennssncnnssoenss 1
53 110893 Volt & Hourmeter Harness.....iioteesossonsoconess 1
54 111364 Wiring Harness....veerteeenenoseerteeeceannnncnnans 1
55 3023 Clip 1716 .ttt eesnessonssssnssseeasaasenssnnson 2
56 109375 Connector Body (Part of 1).ieiieiiirieecennsonnnnnn 1
57 105312 Male Terminals (Part of 1)..iiieeeeesensennnncces 2
58 110459 Connector (Part of BU) .. it ie i itieresnnnssonssnns 1
59 105306 Female Terminals (Part of 5“) .................... 2
60 908017 Hex Bolt 5/16=-18 x 3/4. ..ttt nennnnnnans 1



20

SECTION 13 - WHEELS AND TIRES

LUBRICANT
(till wheel hub)
+2 multi purpose Ithium grease

Service interval 25 hrs.

Figure 13-1

%/ Wheel Horse

ALL TIRES - 12 PSI

WHEEL HUé END PLAY 0-.015
SHIM WASHERS TO INSIDE OF WHEEL

Wheels and Tires



7
S i SECTIOI&F,LS - WHEELS AND TIRES 21
oy 5,
PART :
ITEM NUMBER DESCRIPTION 100-Series
Figure 13-1
WHEELS AND TIRES
1 110879 Rear Wheel And Tire Assy 108-3 Only.......oeve... 2
110880 Rear Wheel And Tire Assy 108-4 Only.....cevvuu.. . 2
112195 Rear Wheel And Tire Assy 111-5,111-6 Only(silver) 2
2 110881 Rear Wheel 108-3,108-4 Only.uveeeereeeenoeenenennn 1
112196 Rear Wheel 111-5,111-6 Only (silver).....ce.e.uo... 1
3 110883 Rear Tire 4.80 x 4.00-8 108-3 ONly.uveernerennnnnn 1
110882 Rear Tire 16 x 6.50-8 108-4 Only...veeeeueennnan. 1
9792 Rear Tire 16 x 6.50-8 111-5,111-6 Only.....oo.... 1 ‘
y 5108 Valve Stem...c.uiiiiiiit i iiinnneeeeennneeeonnnnnns 1T
5 105293  Inner Tube Service Only....eeeiieennnneennenennnn X %y
6 110884 Front Wheel And Tire Assy 108-3 Only........ou... 2 i
110885 Front Wheel And Tire Assy 108-U4 Only........0vu.. 2 :
110898 Front Wheel And Tire Assy 111-5,111-6 Only....... 2
8 110886 Frt Wheel w/Bushings & Grease Fitting 108-4...... 1
110899 Frt Wheel w/Bushings & Grease Fitting 111-5,111-6 1
9 _.110391 Bushing 108=8 Only....iiiiiiiinennennnennnnnnnnas 2
6385100166  Bushing 111-5,111=6 Only. ..t 00®P=3 om0 2
10 110888 Tire 4.10 x 3.50-4 108-4 ONlyY.uvrereerenneennnennns 1
10844y Tire 4.10 x 3.50-4 111-5,111-6 Only...ooveeuunn... 1
11 100041 Front Tube Service Only 108-4,111-5,111-6 Only... X
12 109262 Wheel Washer....iiiiiinininieeenenoeeeonsoennnenn y
13 920250 Shim Washer c050. ...t iitieenneenesesnnnonenenens X
TH 104636 EoRiNgeeevnenenenneeneenenenenenennnnenenunins -
15 110387 AX)E SPACI ettt ietesoneneenoesonnesssenasoennenes 2
16 109154 Hub Cab ™ 108=l Only...v'iiiineernnnnnnenennnnnnn. 2
109261 Hub Cap 108-3,108-4 (4 Req. on 111-5, 2 Req. on
T11-6) (BlacK ) e e iuieeoneeneueeeoenoeoonenoeennenns 2
17 932018 Cotter Pin 1/8 x 1 1/8M . ittt neneenennens 2
18 1120 Square Key 3/716 x 1 3/8. .t nenenoenedoenn. 2
19 5210 Washer .015 AS ReQ.uiuiiiieeeneeeeneneoonennennnnas X
20 112121 Wheel Horse Logo Hub Cap 4" 111-6 Only........... 2
21 112123 Wheel Horse Logo Hub Cap 8" 111-6 Only....vev.0... 2
22 109500 Grease Fitting...vieiiiiiinneiineeneenneneonennnes 2
23 111938 Hub Cap Clip.iveieieieeeeeeeneeoeononnenes et e st ee e X



22 SECTION 14 - DRIVE BELT AND PULLEYS

Do not re-use set screws

= Wheel Horse

Figure 14-1 Drive Belt and Pulleys



SECTION 14 - DRIVE BELT AND PULLEYS 23

PART
ITEM NUMBER DESCRIPTION 100-Series
Figure 14-1
DRIVE BELT AND PULLEYS
1 111136 Transmission Pulley....... e et s e s et e et e e 1
2 937225 19 Hi-Pro Key.ceeeeeieeoiononeenoeoeoooeennacennes 1
3 909862 T P Yo o - 2
y 8205 V Idler Pulley.eeereeeeenoeeeosasocoesannnncenesas 1
5 908038 BOLIt 3/8=16 X 2.ttt ineeotnocnosnsocnocnoennnnss 1
6 111108 R - Y - 1
7 920039 Special Washer 3/8.....t ittt iieeeneeeneennnnenns 3
9 110362 V Idler Pulley Belt Guide....coeiiiiiinnennennnns 1
10 109779 Jam Nut 3/8=16.. .ttt eteeneenneneenennnes 1
1 112509 Engine Pulley....cciiiiiieennestneneeeennnnnnnneas 1
13 908196 Nylok Bolt 7/16-20 x 1 1/4.. ..t nennnnnnn. 1
14 112746 Engine Pulley Belt Guide Ass'y....otivieienaann. 1
15 908022 Bolt 5/16-18 x 1 3/U. ..ttt ienieenenenerennnns 2
16 920008 Washer 5/16 SAE. .. ittt ieeensseeneneencennnns 2
17 915662 E.S. NUut 5/716-18. ..ttt einneeneeeeeceenennennes 2
18 110364 Transmission Drive Belt (33.38").....cvvierennnn 1



b e D

24

SECTION 14 - PTO CLUTCH, PULLEYS, AND CONTROLS

PTO ADJUSTMENT - SECTION 18 4

" BAND MUST
////Movs ON STUDS

33

Shaft Down

Do not re~use set srcews

1460

™ Wheel Horse

Figure 14-2 PTO Clutch, Pulleys, And Controls




o
SECTION 14 - PTO CLUTCH. PULLEYS. AND CONTROLS 25

PART : .
ITEM  NUMBER DESCRIPTION 100-Series
Figure 14-2
PTO CLUTCH, PULLEYS, AND CONTROLS
1 8971 Jack Shaft Housing....... it ettt e et e, 1
2 106388 Integral Shaft Bearing......oveeeeeeeeneennenenas 1
3 936021 Retaining Ring.....ciiiiiiiiniininiinneennnnnn, 1
y 937089 1O Woodruff Key....veiiieeieneeeeeeooonooennnonnns 2
5 112109 Upper Jackshaft Pulley..... Lt e e er et enannnans S
6 108172 Lower Jackshaft Pulley.....ieiiiiieeneneennennnns 1
7 909862 Set Screw 5/16-18 x 5/16......... et e e y
8 110365 Spacer Plate....iviiiinniennnnennnns ee et 1
9 908035 Bolt 3/78-16 x 1 1/4. . ittt einnnennnnn, 2
11 13110 PO Brake Band. | A W Fidghid 1 dd okl Ji S o sy
13 111729 Shoulder Bolt....... s et e et e et e e e e et ee e 1
15 111730 Long Shoulder Bolt............. PR it eeeeeenes 1
16 915112 Eslok Nut 5/16-18. ...t iiiiinintteenneennennnnns 2
17 112111 PTO Clutch Lever ASSy......viieeieernenennennnnns 1
18 110369 g =1 o 1
19 920249  Special Washer...uueuen oo emeeen e 1
20 8510 V Idler Pulley......... PR > NOBHIC. . ivnn.. 1
21 908040 Bolt 3/8-16 X 2 1/2. ittt eeeennennnni, 1
22 ?15663 Elastic Nut 3/8-16. ...ttt innenenneennnenn 1
23 110618 Double Clip..iieieiiineeniiinrreeeeleeneocennnns 1
27 112425  Flat Idler Pulley........... k.. (4 Q.f.cS’ }7.4"!’.’@4’)
28 920009 Washer 3/8 SAE. ... ittt inennenennemenns
29 109779 E.S. Nut 3/8-16 2 Way 10CK .. .u ey e ineeennnn
32 112114 PTO Drive Belt (H0.AM)éwl .%.MR.%&/M;..../@/@#* ! andg. ””‘A
33. 111057 PTO Handle.......coiiiiiiiiiinnnneanana o loa,
35 932008 Cotter Pin 3/32 X 3/H. ittt inteneennennn, 2
36 9038 Handle 6 o 1
37 111676 PTO Handle To Lever Rod......vveiiinnrnenenennnn. 1
~38 112113 Compression Spring.......c.ouieeneeneeens e 1
39 920008 Washer 5/16 SAE. ...ttt tnneeensnennenenns 2
40 915662 E.S. Nut 5/716-18. . ittt ittt teneooennsennns 1
441 932008 Cotter Pin 3/32 X 3/4. ..t ieinnnenenneenns 3
y2 LI 3> T 5 o ¥ 1 ¢+ ) 1
43 920009 Washer 3/8 SAE. ...ttt eeinneneeennnnns v 2
Ly 6651 PTO Brake Spring......ciieeieiinenneennnnsennnnes 1
46 108571 Spring Washer. ...ttt ittt eenenenennenas X
47 111058 Switch Bracket..voiiiiiiin i iinnnnnnns e e e 1
48 915661 EeS. Nut 1/8-20.. ittt ittt ieteneneeennens 1
49 908002 BOlt 1/78-20 X 5/8 ..t iiitiietinieeeencssnnccnanens 1
50 915111 Eslok Nut 1/4-20.. ...ttt innneenensennnnns 2
51 112183 PTO Indicator Bracket Assy (includes items 52 &
o 5 1 S 1
52 112115 Bracket .. .o.iiiiiiiii ittt oneeennnnnnoennens 1
53 112116 Decal - PTO Adjustment Indicator......cvvivvevn. 1
54 2844

Special Washer. ... iii ittt eneneneeeennnnens 1




SEAT AND SUSPENSION

SECTION 15 -

26

15-1 Seat And Suspension

Figure



SECTION 15 - SEAT AND SUSPENSION 27/

PART X
ITEM  NUMBER DESCRIPTION 100-Series
Figure 15-1
SEAT AND SUSPENSION

1 111064 Seat Mounting Bracket.......ovvevveueenennnnn. .. 1
2 908017 Bolt 5/16-18 X 3/8 ..ttt ineenennoenonnnnnnnn. 3
3 915662 Eslok Nut 5/16=18. ...t iiiirinernnennnnnnennnnin. 3
y 110349 Seat Pivot Plate...ieeveniininenneneneennsnnnnnn. 1
5 932960 Clevis Pin 5/8...iuiiiiiiiinnnnnnennnnnnnnnnnn. 2
6 108571 Spring Washer........c.... S e e s ettt ettt 2
7 933504 Hair Pin Cotter 1 7/16....cvuiieennnnn... e 2
8 111090 R o ol 17 - Yy
9 908017 Bolt 5/16=18 X 3/U. ittt iiinnnenenenennnennen, 8
11 915662 Eslok Nut 5/16-18 108-4,111-5,111-6 Only......... 4
12 520008 Washer 5/16 SAE 108-4,111- 5,111 6 Only...vovvv... 8
13 107016 ~Seat Ass'y 108-3 Only e, 1

108912 Seat Ass'y 108-4 Only....vtuiiiinennnnennnnnnnnn. 1

105999 Seat Ass'y 111-5, 111=6 ONly.ueernereeennennnnnn. 1
14 908023 Bolt 5/16-18 x 2 108-3 Only.eeevenneunennnnnnnn.. y
15 110834 Seat Spacer 108-3 ONly.ueeeerreeennnnneennnnnnnns y
16 2844 Special Washer 108-3 Only....uoveennennrnnnnnnnnn. 4
17 920082 Lockwasher 5/16 108=3. ..ttt iennnnrnennennnnnnn. y




Miiins oA - SR

28

SECTION 15 - DECALS AND MISCELLANEOUS

00 NOT OPERATE WITH
Bl oscomcle
SYSTEM WILL RS, A CAUTION

10 PREVENT LEANACE WHIN STANDING UNIT ON ND
1 CLOSE FURL CAP VENT AND FUEL TANK VALVL 4 P YHROTTLE  IGNITION

il =-=—==0

e

THROTTLE  IGNITION

5-SPEED

OWNER'S
PACKAGE

OWNER'S
MANUAL [

| A DANGER

KEEP HANDS & FEET AWAY.
00 NOT GPERATE MOWER
UNLESS GUARD OR GRASS
CATCHER IS ATTACHED.

PARKING 1
BRAKE

PEBAL AND PULL
uvisiniongice.

10 MSIRSAGE:
SEPALES BRAKE
PEBAL.

Figure 15-2 Decals And Miscellaneous



SECTION 15 - DECALS AND MISCELLANEOQUS 29

PART
ITEM NUMBER DESCRIPTION 100-Series
Figure 15-2
DECALS AND MISCELLANEOUS
1 110863 Front Steering Shroud Decal 108-3 Only........... 1
112139 Front Steering Shroud Decal 108-4 Only...c.evveeu 1
110865 Front Steering Shroud Decal 111-5 Only........... 1
112131 Front Steering Shroud Decal 111-6 Only...... ceees 1
2 111327 Parking Brake Decal................ e e e 1
3 111633 Shift Decal 3-Speed...vcervrcenenes ettt e e e ]
112140 Shift Decal 4-Speed... ..ttt neenenneneneenns 1
112189 Shift Decal 5-Speed......icivveeens e et 1
112180 Shift Decal 6-Speed....v.iiveriinneecnoenenneennns 1
4 110869 Ignition Throttle Decal 108-3 0Only....vcevvvuuenn. 1
112182 Ignition Throttle Decal 108-4 Only...vevvueeennnn 1
110870 Ignition Throttle Decal 111-5 0Only..eeevveeeraens 1
112181 Ignition Throttle Decal 111-6 Only..covivveennnn. 1
5 111635 PTO Decal.ieeeeeessososososesesanosonness e 1
6 111632 Clutch Brake Pedal Decal.....coveveueens e e eeeea 1
7 111636 Fuel Tank Caution Decal...... e eer sttt et 1
8 810445R1 Owners Manual....ccveeenneeene e et ettt 1
9 807101 Loose Parts Package 108-3 Only.eeeeerseesenn ceees
807104 Loose Parts Package 108-4 Only....coveveenennennnn 1
807097 Loose Parts Package 111-5 Only....ovvviiiennnnnns 1
807098 Loose Parts Package 111-6 Only....covervenneennns 1
10 111655 Mower Height Adjustment Decal..... ..o innnnnns 1
11 111188 Decal-Danger Mower...... et e e ettt 2
12 110422 Decal-Danger......... e e Ceeena Cr e ettt 1
13 112670 Decal-Operating Danger.......coeiveeeinennnnnnsens 1
T4 111193  Decal-Maintenance............ cheeeertenen ceveacns 1
15 112403 Decal-VIN Overlay.....ceeesu Ch ettt 1
16 111926 Decal-Electrical System...... et ettt e 1



30

SECTION 16 - MOWER DECK AND FRONT MOUNT

LOCK WASHER
RIGHT SIDE HANGER

35

ADJUSTMENT PHOTOS - SECTION 18

1623

Figure 16-1 Mower Deck and Front Mount



SECTION 16 - MOWER DECK AND FRONT MOUNT 31

PART - 100-Series
ITEM NUMBER DESCRIPTION
Figure 16-1
MOWER DECK AND FRONT MOUNT

1 112306 MoWwer Deck ASSY.iieiiiiiiieeeeeeenoeeosnonenennnn 1
2 110402 Front Mower Mount.......ieeiniiiernneneonnnnnnnnn 1
3 102704 R o LT o 2
Yy 908036 Bolt 3/8=16 X 1 1/2.i . ittt enennnenaneenenns 2
5 920009 Washer 3/8 SAE. ... .iieiiiiniiiniienenoneoennnnnnn 2
6 915663 Elastic Nut 3/78-16. ... 0.ttt nncennnennnnns 2
7 110405 Front Mower Bracket....ou.eveeeeeeeooeennnnnennn. 2
8 908034 Hex Bolt 3/8-16 X 1.ttt ininnneonnoeononnnnnn. y
9 915663 Elastic Nut 3/8-16....cuiirtiiiinnnnennnennnnnn. y
10 110409 Height Adjustment Rod.........iiiininnnennnnnnn. 1
11 110841 O -1 ] o 1
12 900063 Carriage Bolt 3/74-16 X T.ieiiineiinneneennennonns 2
13 915663 Elastic Nut 3/4-16.. ..ttt innnnneennnnennn. 2
14 110914 Height Adjustment Rod......c.viierriinnnennnnnnns 1
15 920009 Washer 3/8 SAE. ... iuiiiiiniiti e ennnnnennean. 2
16 932008 Cotter Pin 3/32 x /8.t ineneennnees 2
17 110412 Mower Support Cable...oiceeerivieenenoeenneenenss 2
18 915112 Eslok Nut 5/160-18. ..t iiiinenienenennnenoannnns y
19 932961 Clevis Pin 3/8 X 3/H. .t itiineeneonsnenennnns 2
20 932008 Cotter Pin 3/32 X 3/8. .ttt ieneenennenenes 2
21 920008 Washer 5/16 SAE. ... .ttt eennenennennns 2
22 920009 . Washer 3/8 SAE (left sSide ONly).ueeseooeroeneenns 1.
23 110413 Height Adjustment ASsSy.......iiiiiinnerenneennnns 1
24 933182 Spirol Pin 3/16 X 5/8. . ieiriennnncnnens Ceeeean e 1
25 110841 O - ) 1
26 . 900063 Carriage Bolt 3/8-16 X T.uviireereeonoenenneeenns 2
27 915663 Elastic Nut 3/8-16....ciiiiiiintnnnnennnnnnnni 2
28 - 110418 Height Adjustment Lever ASSy......eeeeeeeennnnen. 1
29 101853 2 1 - 1
30 102597 6 o 1 o, 1
31 900014 Carriage Bolt 1/U8-20 X 5/8....cuviiernnnnnnnnns. y
32 915661 E.S. Nut 1/4-20...... e eesee ittt eenensanss eo. U
33 920007 Washer 1/84 SAE. .. ...ttt ittt nrnnnnnnnnnein. y
34 110481 Mower Deflector ASSY..uiiieeeeeeeeeeoeeeoeennnnnns 1
35 920155 Internal Tooth Lockwasher 5/16.....uueueeeeeeennn. 2
36 112736 Front Mounting Plate......oveiiiiinnnneennnnnenns 1

B



32

SECTION 16 - SPINDLE, PULLEYS, AND DRIVE BELT

OFF~8ET END OF
PULLEY HUB DOWN

LUBRICANT
1 Oz. +2 Multi-purpose

Lithium Grease

SERVICE INTERVAL 25 HRS.

1625

Figure 16-2 Spindle, Pulleys, and Drive Belt




SPINDLE, PULLEYS, AND DRIVE BELT 33

PART .
ITEM  NUMBER DESCRIPTION 100-Series
Figure 16-2
SPINDLE, PULLEYS, AND DRIVE BELT

1 111137 Spindle AsSsy Complete...uv.eterineeeeroencneenensas 1
2 110441 Spindle Pulley...iiieereeeneeeeeneeneennnnnsnnsas 1
3 111135 Spindle Bearing....ouiie e eeeeeeeenonoeonnnonnes P
4 111140 Spindle Shaft.... it iiiereeieeieeeeeeenennnnnnns 1
5 111142 Spindle Housing ASSy....iiiiiieererinnenenonnnnas 1
T 960013 Whiz Lock Nut 3/8-2U. ... ..ttt ittt eiennnns 1
8 1030 Grease Fitting....viiiiieneieinnnennnnenennnnnnn 1

9 908017 Bolt 5/716-18 x 3/U.. it iiiniitieeeneennencnnnnss y
10 915662 Elastic Nut 5/16=18.. .. iiiiiitiirnenennnnnnnsnnnn 4
11 111144 Mower Blade....iiiiiineieneeeeneneenonennosannnns 1
14 110398 Mower Idler Lever ASSY....ieieeeeeeeneoenseneenss 1
15 110400 Pivot Channel. ... ..ttt rieeeeennenoenennnnans 1
16 112125 Shoulder Bolt 7/16=1U. .. ..t inieiennerennenenns 1
17 920010 Washer 7/16 SAE. ...ttt ereeeeenenenonsssennnns 1
18 109996 Jam Nut 7/ 716-TH . ittt ittt tenennnnnenennns 1
19 920259 Special Washer.....oii it iieieeeeeeneeensoenenennns 1
20 108177 Torsion Spring....c.uieiiiiiiii it enoennnennens 1
21 932008 Cotter Pin 3/32 X 3/H. .ttt eenenennnennas 1
22 900063 Carriage Bolt 3/8-16 X 1. innininnennnennnnnn 1
23 920009 Washer 3/8 SAE. .. ..ttt ineeennnencenennnnnns 1
24 915663 Elastic Nut 3/8-16.. ... 0iuitintininennoneneennnns 1
25 " 110910 Flat Idler Pulley...v.eeeeeieeeeeeeeooeenonennennss 1
26 908037 Bolt 3/8-16 x 1 3/H. . ittt tienneenneneennes 1
27 915663 Elastic Nut 3/8=16. .. ciiireiinenenneenrnnnnennnns 1
28 110420 Mower Drive Belt (U8M)...iieeereieeneeenneonnonns 1
29 111156 Spindle CUP. ..ttt ittt ittt teeeeseeneconeenonnnnns 1
30 « 11111 Blade Bar......iiiiiiiiiineeeeeneeneeononenennnes 1
31 915089 Nut 578 UNF . ittt iiiiiieinetnenennnenenoannss 1
32 911440 Bolt 1/2-13 x 3/4 GRD 8. it iniiiniennesnenenenns 2
33 106068 Spindle Spacer... . ittt titeeeeecerenresaonnnnnon 1
34 111138 SUPPOrt Plate....c.iiiiiereeereeeeennnensennonanns 1
35 908034 Hex Bolt 3/8=16 X 1.ttt eeenrneeeneonnnnnnns u
36 915663 E S, Nut 3/8-16.. . iiiititiiiininnnneennesennnnnnns 6
37 900233 Carriage Bolt 3/8-16 x 3/U. .. .iviiiieeiieennnnnnnn 2
38 111683 Belt Cover....iiiiiiiiieieieeeeenenesssenneenseenss 1
39 2534 O T < 1
40 112228 R ¢ o 1 ¢~ 1
41 1291 Grease Fitting.....iviiiiiitiiiriieiienenonsnennens 1



34 SECTION 17 - WIRING DIAGRAM - ELECTRIC START

- 100 SERIES-ELECTRIC START-WIRING DIAGRAM

BATTERY SWITCH ELECTRICAL CONN.
RED ERY (B) POSITION | BETWEEN TERMINALS

START (S)
TAN

RECTIFIER (R) ACCESSORIES * (A) OFF G+MsA
R ACCESS (SWITCH CASE GRND)

E o
‘,La‘ : RUN B+R+A
gsgcu'rzo (G) % gcggsfo (Y] START oo
BLUE
BLUE
RED
BLACK
HOURMETER
+ =
- IGNITION
SWITCH
VOLTMETER
* -
R/H SEAT ' L/H SEAT
,<zz SWITCH SWITCH
| Eno INTERLOCK ORANGE ORANGE BLACK
| N.C. CONTACTS N.C. CONTACTS CLOSED WHEN
| NO. CONTACTS :L—CLoseo TACTS
It CLOSED WHEN PTO—L | SEAT UNOCCUPIED
| DISENGAGED PTO ENGAGED
| PURPLE
, TRANSMISSION
| INTERLOCK SWITCH
N.O. CONTACTS CLOSED
| WHEN TRANSMISSION
IN NEUTRAL BLUE A
RED
BLACK FUSE 15 AMP
L 1 ol+) (—);]
CONNECT TO STUD SOLENOID O(B)A'?TEOROO :L__
ON MOWER DISCHARGE (NON-GROUNDED Y =
CHUTE OR ELBOW CASE)
STARTER
BLUE

MAGNETO

ALL WIRES BLACK WITH
COLOR STRIPE AS SHOWN.

*ENGINE CHARGING SYSTEM IS NOT DESIGNED

1750

FOR ACCESSORY OPERATION

Figure 17-1 Wiring Diagram - Electric Start




SECTION 17

100 SERIES-ELECTRIC START-WIRING DIAGRAM

#OuTion | acTEIN TeminALs

oFF QoMoA
SWITCH CASE GANDY

[ 127 Y

Be3

PTO INTERLOCK.
SATCH

NO COMTACTS NC CONTACTS CLOSED WHEN
CLOSED wrEN PTO. SEAT UNOCCUPKD
DISENGAGED
o — |
TRANSMISSION
NTEMOCK SWTCH

MO CONTACTS CLOSED
WHEN TRANSMESION
N NEUTRAL

NC C(’!V‘C‘S
CLOSED WHEN

CONNECT YO STUO

ON MOWER DeSCHARGE

CHUTE OA £LO0W cAst)

STARTER
— w1
MAGHE Y
° ALL WIALS BLACK wiTw
COLOR STAIPE AS SHOWN

(m CHARGING !vl'll 1§ NOT OLSKNEQ

FOR ACCEISORY ORERAL CIRCUIT-OFF

WIRING DIAGRAMS

ELECTRIC START 35

[ 100 SERIES-ELECTRIC START-WIRING DIAGRAM

SWITCH LECTI COMNL
rouTion | sl EITNGY
ot GeMoA
SWITCH CASE GANOY
L] [ T EYY
Las)

MO CONTACTS NC CONTACTS n: conucu CLOSED wHEN
CLOSED WHEN PTO L0380 s T UNQCCUPED
OISENGAGED

oRPLE

TRANSMES S/1OM
INTERLOCK SwiTCH

NO_ COMTACT! 0N |
WHEN rnm"n&ooun
N NEUTRAL

CONNECT TO STUD
0% MOWER
CHUTE OA ELBOW

ALL WIRES BLACK wiTH
COLOR STRIPE AS 3HOWN
*ENGINE CHARGING SVSVIM 1S NOT DESIGNED

FOR ACCESSORY OPEAA CIRCUIT-START

™ ‘l" l . a 1740

r 100 SERIES-ELECTRIC START-WIRING DIAGRAM

ant (8 TTERY SwiTCn | ELECTMCAL CONN.
TN AT @ POMTION | BETWEEN TEMGALS
RECTHIER () . ¥ St
it SiAEorestw ] O 1 swirew case omnr_|
RUN BeRea
o0 ) Bisere m STany 8.5
HOURME TER
.
VOLTME TER
.
PTO INTER.OCK:
sWITCH
Nt KNVAC'S NC conucvs CLOSED witN
NO CONTACTS
0s€0
S N P10 i3 i ! ey
PURPLE
TRANSM
NY!ml NTCH
NO_CONTACTS CLOSED
WHEN TRANSMSSION
N NEUTRAL

CM:V TO $Tu0
ON MOWER DISCHANGE
CHUTE OR ELBOW Case)

{STARTER

L WS I.M'Jl wiln
CO\.D. STRPE AS SHOWN

RS AN N SIEAS WO YO CIRCUIT-RUN WITH PTO ENGAGED

N Wheel Horse —=

1747
L]

[ 100 SERIES-ELECTRIC START-WIRING DIAGRAM
i o giyrem U | oG |

RECTIER 1)
WHITE . s

GeMoA
BWITCH CASE GAMDY

ACCE: %ous'w OFF

GAOUNO MAGNETO V)
BACK ot [NV

PTO NTERLOCK.
NTOH

MO CONTACTS
CLOSE|
DISENGAGED

T

F
COMNECT TO STUD
OM MOWER
CHUTE OR ELBOW CAsE)

[sTanten

——— L

L WIRES BLACK WITH
Cm STRIPE AS SHOWN

CHARGING SYSTIM 18 NOT DESIGNED

ENGINE Ci
FOA ACCESSORY OPERATION

CIRCUIT-CHARGING
1748

E'\ Whol Horse




36

SECTION 18

TORQUE SPECIFICATIONS

SERVICE INFORMATION

SAE GRADE 1 or 2 SAE GRADE § . | SAE GRADE 6 or 7 ‘| * SAE GRADE 8
BOLTY ‘
BOLT HEAD MARKINGS [BODY SIZE Torque Torque Torque Torque
n. - Thread
Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm
1/4-20 5 6.8 8 10.8 10 13.6 12 16.2
u M&mm;‘mv vary. -28 6 8.1 10 13.6 14 19.0
ot BAT Gruda P amele. indk 5/16.18 1" 15.0 17 230 19 258 24 325
-24 13 176 19 25.8 27 36.6
3/8-16 18. 24 4 31 42.0 34 46.1 44 59.7
-24 20 271 35 47.5 49 66.4
@ @ @ 7/16-14 28 38.0 49 66.4 55 746 70 95.0
-20 30 40.7 55 746 78 105.8
1/2-13 39 529 . 75 101.7 85 115.2 105 142 4
-20 41 55.6 85 115.2 120 162.7
9/16-12 51 69.1 110 149.1 120 162.7 155 2101
-18 55 746 120 162.7 170 230.5
SAE t or 2
5/8-11 83 1125 150 203.3 167 226.4 210 2847
-18 g5 128.8 170 2305 240 325.4
3/4-10 105 142.4 270 366.1 280 379.6 375 508.4
-16 115 155.9 295 400.0 420 569 4
7/8- 9 160 216.9 395 535.5 440 596.6 605 820.3
SAE6Sor 7 SAE 8 -14 175 237.3 435 589.8 675 915.2
1- 8 235 318.7 590 7999 660 894.8 910 1233.8
-14 250 339.0 660 8948 990 13422
"FUEL LINE
50’ bulk fuel line ID .250 x OD 550 — #112570
FASTENERS
W ® All hex bolts GRADE 5 minimum, GRADE 8 used as noted.

¢ All carriage bolts GRADE 1 unless otherwise noted.
® In place of ESLOK or E.S. nuts, use LOCTITE or lock washers with free running nuts.

PAINT

Red Enamel — 6 cans, order #8-0311

Red Enamel — Quart can #5340 (Non-aerosol) * -
Beige Enamel — 6 cans, order #8-0321
Black Enamel — 6 cans, order #8-0334

Pewter Metallic Enamel — 6 cans, order #8-0335

(Automotive Equivalent: 1971 Lincoln-
White Enamel — 6 cans, order #8-0336

Pewter Gray Enamel — 6 cans, order #8-0337

{Automotive Equivalent: 1982 Lincoln Light Pewter)

Silver Metallic Enamel — 6 cans, order #8-0338

Pewter Gray Enamel — Quart can #5347 (Non-aerosol)**

* Thinning ~—— use zylo! {slow dr
** Thin with zylol

181 R4 0986

ying time) or toluol (fast drying time)

%' Wheel Horse

Mercury Pewter Metallic)




NUMERICAL INDEX 1

Fig Fig. Fig , Fig
Part No. Part No. Part No. Part No.
1030....... 16-2  107750..... 14-1 110398..... 16-2 110886..... 13-1
1120....... 13-1 107831..... 11-1 110400..... 16-2 110888..... 13~1
1278....... 5-1 108172..... 14-2 110402..... 16-1 110889..... 5-1
1291....... 16-2 108177..... 16-2 110405..... 16-~1 110892..... 5-1
2844, ..,.... 6-1 10844y, .... 13-1 110406..... 1-1 110893..... 11-1
2844 . ... ... 15-1 108571..... 14-2 110409..... 16-1 110895..... 9-1
3023....... 11-1 108571..... 15-1 110411..... 16-1 110898..... 13-1
5108....... 13-1 108768..... 11-1 110412..... 16-1 110899..... 13-1
5210....... 13-1 108912..... 15-1 110413..... 16-1 110910..... 16-2
5224.,...... 9-1 108854..... 6-1 110418..... 16-1 110911..... 6-1
5701....... 3-1 108861..... 6-1 110420..... 16-2 110913..... 1-1
5924....... 11-1 108898..... 10-1 110422..... 15-2 110914..... 16-1
6651....... 14-2 108995..... 11-1 110423..... 10-1 110923..... 5-1
8205....... 14-1 109117..... 11-1 110424, .., .. 11-1 110924..... 5-1
8510....... 14-2 109154..... 13-1 110426..... 1-1 110925..... 10-1
8714....... 10-1 109229..... 1-1 110427..... 11-1 110926..... 10-1
8765....... 11-1 109261..... 13-1 110430..... 8-1 110961..... 1-1
8830....... 8-1 109262..... 5-1 110439..... 9-1 110962..... 1-1-
8971....... 14-2 109262..... 13-1 T10440..... 14-2 110965..... 5-1
9038....... 14-2 109327..... 11-1 110441, .... 16-2 110966..... 16-2
9792....... 13-1 109355..... 11-1 110459..... 11-1 110971, .... 11-1
100041..... 13-1 109375..... 11-1 110470..... 8-1 111045..... 11=1
100166..... 13=-1 109378..... 11-1 110481..... 16-1 111055..... 14-2
100571..... 11-1 109500..... 13-1 110501..... 11-1 111056..... 14-2
101853..... 16-1 109650..... 11-1 110618..... 14-2 111058..... 14-2
101884..... 11-1. 109779..... 14-1 110741, .... 11-1 111061..... 14-2
102597..... 3-1 109779..... 142 110771..... 9-1 ~111064..... 15-1
102597..... 16=1 109832..... 6-1 110772..... - 9-1 111070..... 6-1
102651..... 11-1 109996..... 16-2 110773..... 9-1 111071..... 8-1
102704..... 16-1 110167..... 11-1 110774..... 9-1 111075..... 111
103628..... 6-1 110311..... 1-1 110775..... 9-1 111085..... 1-1
1o4047..... 10-1 110320..... 5-1 110834..... 15-1 111087..... 1-1
104048..... 10-1 110323..... 8-1 110835..... 3-1 111088..... 1-1
104525..... 14-1 110324..... 5-1 110836..... 3-1 111090..... 15«1
104525..,...14=2 110326..... 3-1 110841..... 16-1 111102..... 5-1
104636..... 13-1 110330..... 3-1 110848..... 3-1 111106..... 3-1
104841..... 6-1 110340..... 6-1 110849..... 3-1 111108..... 6-1
104841, .... 8-1 110349..... 15-1 110853..... 11-1 111108..... 14-1
104869..... 3-1 110352..... 10-1 110863..... 15-2 111109..... 3-1
105293..... 13-1 110353..... 8-1 110865..... 15-2 111135..... 16-2
105306..... 11-1 110354..... 8-1 110869..... 15-2 111136..... 14-1
105312..... 11-1 110360..... 9-1 110870..... 15-2 11113700 16-2
105490..... 11-1 110362..... 14-1 110875..... 9-1 111138..... 16-2
105999..... 15-1 110363..... 6-1 110877..... 9-1 111140..... 16-2
106068..... 16=-2 110364..... 14-1 110878..... 10-1 TI1e. ..., 16-2
106331..... 8-1 110365..... 142 110879..... 13-1 111142..... 16-2
106388..... 14-2 110369..... 14-2 110880.....13-1 111144, .... 16-2
106449, ..,.. 8-1 110371..... 14-2 110881..... 13-1 111156..... 16-2
106573..... 142 110372..... 14-2 110882..... 13-1 111159..... 6-1
106649..... 6-1 110377..... 11-1 110883..... 13-1 111185..... 11-1
107016..... 15-1 110387..... 13-1 110884..... 13-1 111188..... 156-2
107045..... 10-1 110391..... 13-1 110885..... 13-1 111193..... 15-2



r,,————:*
2 NUMERICAL INDEX
Fig Fig. Fig Fig
Part No Part No. Part No Part No
111214, ..., 11-1 112139..... 15-2 908036..... 16-1 920009..... 9-1
111215..... 11-1 112140..... 15-2 908037..... 16=-2 920009..... 14-.2
111220..... 11-1 112180..... 15-2 908038..... 14-1 920009..... 16-1
111299..... 1-1 112181..... 152 908038..... 14-.2 920010..... 16-2
111300..... 1-1 112182..... 15-2 908040..... 14-2 920015..... 5-1
111301..... 1-1 112195..... 13-1 908153..... 3-1 920039..... 14-1
111303..... 1-1 112196..... 13-1 908196..... 14-1 920081..... 3-1
111306..... 8-1 112289..... 3-1 909862..... 14-1 920081..... 9-1
111324.,.... 1-1 112302..... 5-1 909862..... 14-2 920081..... 11-1
w 111325..... 1-1 112306..... 161 910792..... 10-1 920082..... 9-1
111326 « 9-1 112403..... 15-2 911439..... 1-1 920082..... 15-1
111327..... 15-2 112425..... 14-2 911440..... 16-2 920120..... 11-1
111335..... 11-1 112502..... 1-1 913183..... 3-1 920122..... 11-1
111339..... 11-1 112509..... 14-1 913183..... 8-1 920155..... 8-1
111340..... 11-1 112670..... 156-2 913406..... 9-1 920155..... 16-
111341..... 11-1 112676..... 9-1 915089..... 16-2 920160..... 11~
111357..... 3-1 112736..... 16-1 915111..... 11-1 920215..... 5~
111363..... 11-1 112764..... 14-1 915111..... 14-2 920237..... 5-
111364, .... 11-1 112910..... 9-1 915112..... 8-1 920249..... 14—~
111365..... 11-1 518007..... 11-1 915112..... 9-1 920250..... 13-
111392..... 3-1 518074..... 11-1 915112..... 11-1 920259..... 3-
111632..... 15-2 518077..... 11-1 915112..... 161 920259..... 16-
111633..... 15-2 518246..... 11-1 915113..... 8-1 926720..... 3-
o 111635..... 16-2 519337..... 3-1 915234..... 11-1 926720..... 5~
i 111636..... 15-2 519337..... 11-1 915538..... 11-1 932008..... 1-
111655..... 15-2 807101..... 15-2 915661..... 5-1 938018..... 11-1
111676..... 14-2 807104..... 15-2 915661..... 14~2 932008..... 3-1
111683..... 16-2 807097..... 15-2 915661..... 16-1 932008..... 5-1
111715.. ... 6-1 807098..... 15-2 915662..... 1-1 932008..... 6-1
111729..... 14-2 810445R1...15-2 g15662.:... 3-1 932008..... 8-1
111730..... 14-2 900014.,.... 16-1 g915662..... 8-1 932008..... 14-2
111755..... 142 900233..... 16-2 915662..... 9-1 932008..... 16-1
111926..... 15-2 908002..... 14-2 915662..... 14-1 932008..... 16-2
111938..... 13-1 908003..... 9-1 915662..... 14-2 932018..... 5-1
112102..... 3-1 908006..... 5-1 915662..... 15-1 932018..... 13-1
112103..... 5-1 908015..... 8-1 915662.....16-2 932037..... 1-1
112104, .,... 5-1 908015..... 8-1 915663..... 1-1 932960..... 15-1
112106..... 5-1 908017..... 3-1 915663..... 3-1 932961..... 16-1
112108..... 5-1 908017..... 8-1 915663..... 6-1 933182..... 16-1
112109..... 142 908017..... 15-1 915663..... 8-1 933504..... 15-1
112110..... 14-2 908019..... 8-1 315663..... 9-1 933505..... 1-1
112111..... 14-2 908019..... 16-2 315663..... 16-1 936021..... 14-2
112114, .... 14-2 908021..... 9-1 915663..... 16-2 937089..... 14-2
112120..... 9-1 908022..... 14-1 915740..... 10-1 937225..... 141
112121..... 13-1 908023..... 9-1 920007..... 16-1 938018..... 11-2
112123..... 13-1 908023..... 15-1 920008..... 3-1 960013..... 16-2
112125..... 16-2 908025..... 3-1 920008..... 8-1 960151..... 11-1
112128..... 3-1 908026..... 3-1 920008..... 9-1 MW1455..... 1-1
112129..... 5-1 908032..... 6-1 g20008..... 141
112130..... 5-1 908033..... 1-1 920008..... 14-2 -
T12131..... 15-2 908033..... 9-1 920008..... 15-1 .
112136..... 3-1 908034..... 16-1 920008..... 16-1
112137..... 3-1 908034..... 16-2 920009..... 1-1
112138..... 3-1 908035..... 6-1 920009..... 6-1

et A N\) = s D) e

’q“i”“



